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Stacking Test
FunI .

Smart watch X1 (Containing Rechargeable Li-ion
Name of Goods: Battery ZWD702931V 3.8V 850mAh 3.23Wh)

b 2R BEeTR X1 (NEA 7 S F it ZWD702931V
3.8V 850mAh 3.23Wh)

Model:

ZWD702931V
5.

Type:
3.8V 850mAh 3.23Wh
B -

Client: Shenzhen Huafurui Technology Co., Ltd.
TR PRI JeAm B BHRCA TR 2 7]

Unit 601-03, 6/F, Block A, Building 1, Ganfeng

Commissioner's Technology Building, No. 993 JiaxianRoad,

Address Xiangjiaotang Community, Bantian Street, Longgang
District, Shenzhen.
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Classification
of test:

2R -

Tested by: Approved by:
TR Magtong 576, L0

| ted by: z :
inspected by: ylat Ju § 2.

Date of Issue: Seal of CMC:
K 5 11 2024.11.25 CMC Eis,

Commission Test
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CMC Testing International (Shenzhen) Co.,
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Manufacturer of Package | Shenzhen Huafurui Technology Co., Ltd.

AR R TRYINT A g AL B R A 7

Manufacturer’s Unit 601-03, 6/F, Block A, Building 1, Ganfeng Technology Building, No. 993
Address of Package JiaxianRoad, Xiangjiaotang Community, Bantian Street, Longgang District, Shenzhen.
AL R ik TRYINTH e 5 X 3 4718 G A S A X BR S i 993 SR KR 1 #: A /N2 601-03 HT

Mas:::igguirneg: of Shenzhen Zhiang Color Printing and Packaging Products Co., Ltd
Nss |Z=A0ZA p) =
@J%EF% /ﬂ(ﬁllﬁiﬁﬁﬂ$}Ep@J%%Ulﬁlﬁ]§E/A\a
Manufacturer’s Building 301, No.6 Lingwu Industrial Road, Junzibu Community, Guanlan Street,
Address of Packaging | Longhua District, Shenzhen City
LAk BRI FE A XML E B A i X & R Tl 6 5 J5 301
Carton manufacturing Sample characteristics and Intact
method ERALEY] status -
AR BRI .
Imported kraft paper

Report No.: CMC241106127S02

Case material Package size

370x325%360

i T AR SR (L (mm)

Carton thickness Maximum capacity
UL AB R 6.0mm BRA R 39.0L

Battery number per Padding materials for Carton
packaging 60PCS packaging Yyt
BT R HOE B A AR o
Package weight 16.42Kk Sealing device Tapes
9 o e A E s
. . Temperature and humidity
Stafcg%r%gﬁh}gght 3.24m during pretreatment
ik sk ER I R

Number of samples sent Three boxes Testing Date il
LRV AN AV AN = Yarax 3[-“ b ﬁ
B 348 Wt H A 2024.11.14

United Nations {Recommendations on the Transport of Dangerous Goods-Model
Regulations) (Rev.22) Provisions 6.1.5.6.
e COT ekttt s - m i A) (22 B1T1R) 6.1.5.6 56K

mﬂﬁggg@” FREGIRE: 2882°C, BRI 50%2%.
Tﬁ?ﬂﬂ%iﬁ%ﬁ: Ambient temperature: 23+2°C, Ambient humidity: 50%+2%.
Test Conclusion The test results are qualified.
Lokl EAy i K g R E

Packaging prepared as for transport was tested in accordance with the appropriate
requirements of this Chapter and that the use of other packaging methods or
Statement components may render it invalid. A copy of the test report shall be available to the

Mk competent authority.
RS A1 i 1 A ke AR IRA 5 A SC EORFEAT R, A Y At A0 e I vk T 4 T e A
FORAG Rk s MA - IE S B HR .
Packaging production unit information: only the unit that finally completes the
packaging, generally the battery manufacturer.
Remarks R AR R R R A ERAT BRI RAL, — ot ™) .

H/E Packaging production unit information: refers to the production unit of the outer
packaging, generally refers to the carton production factory.
B A A B SRR A AL, RO IRARARAE )

231°C
49.9%

2024.11.12

Test standard

I A v
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Report No.: CMC241106127S02

Test item J H

1) Stacking test HERLRL:

Test method iR

All design types of packagings other than bags are subject to a stacking test.
BRACLASL, A Bert S B i) e S gk AT AL e

6.1.5.6.1
Number of test samples: three test samples per design type and manufacturer.
RIEFE R SRR RR A ANHIE ) K 3 NI .

6.1.5.6.2

Test method: the test sample shall be subjected to a force applied to the top surface of the
test sample equivalent to the total weight of identical packages which might be stacked on it during
transport; where the contents of the test sample are liquids with relative density different from that of
the liquid to be transported, the force shall be calculated in relation to the latter. The minimum
height of the stack including the test sample shall be 3 meters. The duration of the test shall be 24
hours except that plastics drums, jerricans, and composite packagings 6HH1 and 6HH2 intended
for liquids shall be subjected to the stacking test for a period of 28 days at a temperature of not less
than 40 °C.

IR T7 V% AR R TOUES R T in— B, A = T i i w] REHE S AE & b 1 A (R4
BB S R I AR i P R VA AR N B B S RIS AR AN ], W2 ) S 4% e v B
ELFE TSR A AE A PR f N HERD i BN B K. BRI [E] D 24 /N, (HIDESRIR BRI . EAM RS
B3 6HH1 1 6HH2, MAEAKT 40°CHITEE N4 % 28 RHIHEM L .
6.1.5.6.3

Criterion for passing the test: no test sample may leak. In composite packagings or
combination packagings, there shall be no leakage of the filling substance from the inner receptacle
or inner packaging. No test sample may show any deterioration which could adversely affect
transport safety or any distortion liable to reduce its strength or cause instability in stacks of
packages. Plastics packagings shall be cooled to ambient temperature before the assessment.

I RS AR E: I ANt . S ESEAES BN S, A IR A S
AP ERE T o RIS AE A AT S AT BEX I 2 A AR SEE B4R, B AT AR AR o T B R
BRAHERD AT E KBTI . EBHTIEAL 20T, PR RA ) IR L

1) Test Apparatus
Far A 2%

Calibration Date
/Due Date
BeHE H 8/ H

— | 2024-03-20
ectronic p i ?fm scale TCS-200KG
HT &5 2025-03-19

Tape 2024-03-20
g 7.5m
LR 2025-03-19

Battery Carton Stacking Tester 2024-08-03
F s AT HE R L CX-6010-M1T 2025.08-02

Battery Carton Stacking Test 2024-08-03
atiery Larion =7acking ester GX-6010-M1T
Y A MR A B 2025-08-02

CMC-YQ-093 | Battery Carton Stacking Tester GX-6010-M1T 2024-08-03

Serial No. Name of Equipment Model

BT B AR Atks;

CMC-YQ-021

CMC-YQ-036

CMC-YQ-091

CMC-YQ-092
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2) Packing weight test
0,26 3 B IR

Test item Applied Weight Test status Conclusion
MR H JtnE 2 (ND MR 45 H ghit

AR . TP N BRI AME AR .
Stacking test 1284.3 The package has no leakage, no material leaks out Pass

RS S of the package, and the outer box has no G
deformation.

Photos B H

Packing Box H.355H:

| c==

Xl

HRARD VAJRA
NG OF THE SMART WATCH
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Important
a1

The test report is invalid if it is not affixed the official seal of the laboratory to it.

R & oA I 5 A 5 (IRl & &) B2

Copies of the test report without the official seal of the laboratory are invalid.

S ARSI I 15 A B I o A S =8 A (ke g Ao U H 2 ) Jo R

It is forbidden to copy the test report partially without the written approval of the
laboratory.

ARZEA S 25 A5 T HEAS 1T 570 B2 A T4 75

The test report is invalid without the signatures of Approver, Reviewer and Testing
engineer.

LRUILE SR N LR AN | RPN 2 oYV 8

The test report is invalid if it is blotted out.

RS IR 2 IR B R

Objections to the test report must be submitted to CMC Testing International (Shenzhen)
Co., Ltd. within 15 days.

AR S A G NIRRT 2 B TUR N AR SIAE CGRYID A IRA A 52 .
The test report is valid for the tested samples only.

AR A5 ORI 5158

As for the Verdict, “--” means “no need for judgment”, “P” means “pass”, “F” means “fail”
and “N/A” means “not applicable”.

HE R R R FEAE, PRAEL, PR R, NAFR B

*** End of Report ***
)

Testing laboratory: CMC Testing International (Shenzhen) Co., Ltd. A&l #.67: KA IR UAE GRYID HFRA T

Address: 101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District,
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